
HORIZONS
water environment solutions WINTER 2020

Wildfires’ Effects 
on Drinking Water

2 Applying Nutrient 
Recovery Benefits

6 Managing TDS 
and nbDON

15Combating Algae 
Growth in Reservoirs

9



Utilities can better manage risk, resiliency, and 
emergency preparedness by both understanding the 
effects of wildfires on drinking water treatment and 
design changes that can be undertaken to mitigate them.

2  HORIZONS  |  WINTER 2020   WINTER 2020  |  HORIZONS  3

Impact of Wildfires on Treatment 
Plant Operations and Design

As the effects of climate change and population growth are felt worldwide, 
utilities are under pressure to prepare for the stress on water resources and 

drinking water supplies. Fires, floods, droughts, and tropical storms have 
[...]
Mitigating Nuisance Struvite Formation

Every day across the country, significant masses 
of nitrogen and phosphorous are discharged 
to water resource recovery facilities (WRRFs). 
WRRFs use biological or physio-chemical means 
to remove nutrients from wastewater, which 
generates solids enriched with nutrients. These 
solids can be stabilized before being beneficially 
reused as fertilizer or disposed.

During anaerobic digestion, 
organic material is broken 
down to produce a bulk solution 
with high concentrations of 
ammonia (NH3), phosphorous 
(P), magnesium (Mg), calcium, 
iron, hydrogen, and potassium, 
among other compounds. 
High concentrations of these 

compounds combined with 
high pH and temperatures 
can stimulate precipitation of 
minerals in the digested sludge 
matrix. Many of these minerals 
have a high specific gravity and 
can precipitate within digestion 
and dewatering facilities.

Struvite crystal 
magnified 35x. 
(left). Struvite 
removed from 
pipe (below).

Nutrient Recovery Benefits Nutrient Recovery 
Technologies

One of the most common 
precipitates formed in WRRFs 
using biological phosphorus 
removal (Bio-P) and anaerobic 

digestion is struvite (magnesium 
ammonium phosphate). Left 
unchecked, struvite precipitate 
can plug pipes and affect 

downstream processes. Nuisance 
struvite formation can be 
mitigated using a combination  
of multiple strategies.

Implementing nutrient recovery can help utilities reduce costs 
associated with treatment while also allowing for the reuse of valuable 
resources within the agricultural sector as slow-release fertilizers. 

Phosphorus recovery technologies 
can be broadly categorized as 
either pre-dewatering recovery or 
post-dewatering recovery. 

Struvite can be harvested 
from either system or it can be 
sequestered in biosolids and 
removed from the plant.

There are multiple commercially 
available options for phosphorus 
recovery in the United States. These 
technologies vary in reactor type, 
efficiency, and product formed, 
but the principle behind each are 
similar. In each system, struvite 
is precipitated in a dedicated 
reactor where the pH, conductivity, 
temperature, and chemical feed 
(e.g., magnesium, caustic) is 
used to stimulate supersaturated 
conditions that will promote 
precipitation. Although specific 
reactor configurations and control 
strategies vary among the different 
technologies, all can remove 80-
90% of soluble phosphate and  
10-30% of soluble ammonia.

Commercial companies offer a 
variety of options for purchasing 
recovered struvite, including buy-
back of struvite and third-party 
purchasing.

• Reduce operating costs by offsetting 
aeration, supplemental carbon, 
and metal salt coagulant (where 
applicable).

• Reduce sludge and biosolids 
production.

• Reduce nuisance precipitate scaling.

• Reduce the impact of sidestream 
nutrient loads on the mainstream 
biological process and increase 
reliability of meeting effluent  
nutrient limits.

• Regain tank, pipeline, and pump 
capacity by reducing scaling.

• Improve sludge dewaterability, 
reducing dewatering polymer demand 
and increasing the cake dryness.

• Offset operating costs by selling the 
recovered product.

• Alter the phosphorus and nitrogen 
content of the biosolids product to one 
that is more favorable in regions with 
land application limitations due  
to P-indexing.

Removal after 
precipitate formation

Chemical addition to prevent 
precipitate formation

Process changes to minimize 
precipitate formation

Resource recovery to 
harvest struvite

1

2

3

4

Fertilizer pellets 
produced through 
post-dewatering 
technology.

Struvite
clogging
a pipe.

PHOTO COURTESY OF OSTARAPhosphorus recovery 
technologies can be 

broadly categorized as 
either pre-dewatering 

or post-dewatering.

Mineral precipitation frequently 
results in nuisance scaling 
downstream of anaerobic 

digestion.

Activated
Sludge

Thickening

Anaerobic
Digestion

Dewatering

Biosolids

Phosphorus
Recovery

air

soil ocean

rock

macro-nutrients

N
nitrogen

P
phosphorus

Nitrogen and phosphorus are critical 
macro-nutrients used in modern agriculture  

for boosting crop production. 

Nitrogen and phosphorus take on multiple chemical 
forms as they circulate through atmospheric, 

terrestrial, and marine ecosystems.  

Atmospheric 
nitrogen has 
limited availability 
for biological use, 
leading to a scarcity 
of usable nitrogen 
in many types of 
ecosystems.

The atmosphere 
does not play a key 

role in moving 
phosphorus, which 

primarily exists in 
solid form. Seabirds, 
however, form a key 

link by acting as a 
kind of “biological 

pump,” cycling 
phosphorus and 

nitrogen between 
land and sea. 



8  HORIZONS  |   WINTER 2020   WINTER 2020 |  HORIZONS  9

NUTRIENT RECOVERY CASE STUDIES

Post-Dewatering | Gwinnett County Department of Water 
Resources F. Wayne Hill Water Resources Center

Pre-Dewatering | Metro Wastewater Reclamation District 
Robert W Hite Treatment Facility
The Robert W Hite Treatment Facility 
(RWHTF) in Colorado is rated for 220 
mgd and operates a Bio-P process. 
To manage nuisance struvite, ferric 
chloride is continuously dosed, pipelines 
are periodically pressure jetted, and 
two digesters are cleaned each year. 
The District evaluated pre- and post-
dewatering recovery alternatives.  
Based on a comprehensive evaluation, 
the District decided to construct a pre-
dewatering phosphorus recovery facility 
(PRF). The PRF measures 70 ft x 66 ft, 
which demonstrates that phosphorus 
recovery does not need to be a space 
intensive process. The reactor has 
an effective volume of approximately 
378,000 gallons to provide a 7-10 hour 
hydraulic retention time to maximize 
struvite formation and recovery.  

RWHTF 
Phosphorus 
Recovery 
Facility 
design.

The design team coordinated with the District and CNP AirPrex™ to perform pilot testing and use 
testing results to establish full-scale performance criteria. The PRF project is scheduled to be 
completed in August 2020, with the following benefits:

• Reduced alum addition for struvite 
control by 75%

• Increased thickened solids 2% and 
dewatered solids 1.5%

• Decreased dewatering polymer by  
7 active lb/DT

For more information contact: Wendell Khunjar: wkhunjar@hazenandsawyer.com and  
                                                                       Bryan Atieh: batieh@hazenandsawyer.com 

PRF

The most recent U.S. Environmental Protection 
Agency (EPA) national lakes assessment found  
that of the most disturbed lakes around the country, 40.5% were 
disturbed due to phosphorus and 34.5% for nitrogen loading. 
This trend has continued over the last 5 years, with water  
utilities encountering issues treating reservoir raw water due to 
elevated algae levels that produce geosmin and MIB compounds, 
causing taste and odor problems in drinking water. 

The EPA has recognized the potential for impacts on human health 
associated with the cyanotoxins (Cylindrospermopsin and Microcystin) 
that are produced by some species of blue-green algae (cyanobacteria) 
and have developed health advisory concentrations for drinking water. 
As a result, water utilities are having to focus more attention on actively 
monitoring and managing their water supply reservoirs to minimize 
growth of these nuisances associated with blue-green algae.

Combating Algae Growth and 
Increased Nutrient Loadings in 

Water Supply Reservoirs

R E S E R V O I R  M A N A G E M E N T

WARNING

Contact can make people and animals sick.

If contact occurs, rinse with clean water.

If symptoms occur, contact a medical provider.  

Learn more: www.health.ny.gov/HarmfulAlgae and on.ny.gov/hab 7/18

Blooms can look like streaks, spilled paint, pea soup, floating clumps or dots.

Keep kids and pets away from areas with blooms or scum.

Swim, fish and boat in areas with no blooms or scum.

Avoid Harmful  

Blue-green Algae Blooms

while swimming, fishing and boating

6637

Some species of cyanobacteria 
produce toxins that affect animals 
and humans. The most frequent and 
serious health effects are caused by 
drinking water containing the toxins or 
by ingestion during recreational water 
contact like swimming. 

PH
O

TO
 B

Y
 D

A
V

ID
 Z

A
PO

TO
SK

Y/
 T

O
LE

D
O

 W
AT

ER

90%

PO
4
-P reduction via 

sequestration as struvite

20%

Recovery of 
struvite

15%

Reduction in dewatering 
polymer addition

2.5%

Increase in cake 
total solids 

The F. Wayne Hill Water Resources 
Center (FWHWRC) is an advanced 
wastewater treatment facility with a 
capacity of 60 mgd. To address struvite 
issues and decrease the impacts of 
phosphorus recycle loads on the main 
liquid stream, while simultaneously 
recovering a sustainable fertilizer, 
Gwinnett County selected the OSTARA 
Pearl® nutrient recovery process 
coupled with WASSTRIP®.

The nutrient recovery system includes a 
WASSTRIP® tank, two nutrient recovery 
reactors, centrate and filtrate storage 
tanks, transfer pumps, a fertilizer 
product handling system, and chemical 
feed systems. The WASSTRIP® process 
consists of a holding tank where primary 
sludge and WAS react anaerobically 
for 3–6 hours. The combined sludge 
is then thickened by rotary drum 
thickeners and the filtrate that is rich in 
phosphorous and magnesium is fed to 

the two recovery reactors. Each reactor 
has a nominal capacity of 4,400 pounds 
of struvite production per day.

The additional benefits of nutrient 
recovery at the FWHWRC include:

FWHWRC 
PROCESS Influent Primary Clarification 5-Stage BNR Secondary Clarification

To Tertiary
Treatment

P-Release Tank
RAS

PS WAS

Filtrate
EQ

Centrate
EQ

Rotary Drum
Thickening

Dewatering
CentrifugesAnaerobic Digestion

Cake Struvite PelletsTreated Filtrate/Centrate

WASSTRIP®
Anaerobic release of 
P and Mg from sludge.

Send P and Mg rich 
filtrate to recovery.

Lower P and Mg 
content of sludge 
minimizes nuisance 
struvite formation 
from digester onwards.

A

B

C

MgCl2 NaOH

C

B

Nutrient
Recovery

WASSTRIP®

A

Water supply reservoirs are a vital component of our nation’s water supply 
systems, providing storage during droughts and improving resiliency. Off stream 
reservoirs can also provide improvement in raw water quality through settling of 
suspended solids and organic matter before treatment. Recently, many reservoirs 
across the country have been experiencing significant water quality problems due 

to increased nutrient loadings and associated changes in algae production.



Metalimnion

Lowest

Highest

T N O

Hypolimnion

Lowest

Highest

T N O
*

* Possibly anoxic

P H O T I C  Z O N E

ST R AT I F I CAT I O N  
A N D  R ES E RVO I R
M A N AG E M E N T

Water
Layers
& Algae
Growth
In reservoir management, 
there are multiple 
approaches for 
oxygenation/aeration, 
with the most common 
being a free bubble plume 
with either a linear or 
circular diffusion. There 
are two general 
categories, with different 
objectives: hypolimnetic, 
which leaves the 
stratification intact; and 
destratification by mixing. 
Stratification isolates 
three environments— 
epilimnion, metalimnion, 
and hypolimnion—
each with distinct 
characteristics. 

Epilimnion

Lowest

Highest

T N O

Another important 
aspect of 
destratification is the 
dilution factor that 
impacts the data 
attempting to assess 
population density of 
phytoplankton and the 
perceived benefit.

The phytoplankton 
community is 
normally 
concentrated in 
the photic zone, the 
surface layer of a 
lake where light 
penetration is 
optimal for 
phytoplankton 
growth. 

When stratified, the 
epilimnion is a nutrient 
competitive environment, 
lending an advantage to 
buoyant-regulating 
cyanobacteria. 

Such cyanobacteria can 
drop down in the water 
column to utilize nutrients 
from the metalimnion or 
upper portion of the 
hypolimnion when nutrients 
are limited in the epilimnion. 

Mixing, or destratification, 
is meant to disrupt that 
buoyant-regulating 
cyanobacteria and 
suppress growth—but 
buoyant-regulating 
cyanobacteria are not the 
only subset of primary 
producers (organisms like 
algae or phytoplankton that 
convert light into energy) 
that are of concern or 
warrant management. 

Mixing will not mitigate 
algae and cyanobacteria 
related issues, but it will 
change the appearance 
of the phytoplankton 
community. 

Stressors such as mixing 
cause the phytoplankton 
community—largely 
buoyant-regulating 
cyanobacteria—to adapt 
to changing conditions 
and shift to an attached 
growth community, 
which typically 
synthesizes more 
geosmin and MIB. 

This physiological advantage is ideal as it 
allows cyanobacteria to remain in a position 
in the water column where there is more 
light and higher temperature, both of which 
are ideal for growth. 

Some buoyant-regulating cyanobacteria, like Cylindrospermopsis, 
even thrive with mixing and circulation. By mixing the water 
column more nutrients are put into the photic zone, especially 
problematic as mixing does not directly suppress growth. Mixing 
the water column also increases the temperature and oxygen 
demand in the hypolimnion, disrupting the fish population. 

Implementing hypolimnetic oxygenation can raise the barrier 
between the hypolimnion and metalimnion to ensure the water intake 
is in the oxic zone to significantly limit the iron and manganese that 
comes into the treatment plant. The precipitation of iron and 
manganese is governed by abiotic parameters, chiefly dissolved 
oxygen. Therefore, the optimal implementation for an oxygenation 
system, especially given the capital and OM costs, is to place a 
system at the water intake and maintain oxygen saturation. 

Normal Hypolimnetic Oxygenation System

Temperature

T
Nutrients

N
Dissolved

Oxygen (DO)

O

Oxygenation &
Destratification

10  HORIZONS  |   WINTER 2020  WINTER 2020  |  HORIZONS  11



Intake

Chemical Feed Station

Submerged Oxygenation

Exposed Sediment

Anammox

NH4
N

N2

NO3

NO2

o r g a nic

D
en

itr
ifi

ca
tio

n

Ng-Fixation

Nitrifi c atio n

DNR A

= Ag Phosphorus = Chemical
     Additives

= P– bound 
    to chemical 
    additives

Chemical additives bind to the 
Phosphorus and then settle to 
the reservoir’s bottom, forming 
a layer of chemical precipitant.

P P P P P P P P

Chemical
precipitant

Reservoir
bottom

P

P

P

P

P

P

P

P

P

P

P

P

P

P

P

P

P

P

P P P

P

P

PP

P

P

12 HORIZONS  |   WINTER 2020   WINTER 2020 |  HORIZONS  13

Typically, chemical feed stations 
are coupled with destratification 
and aeration/oxygenation to help 
further limit nutrient cycling. 
Chemical feed stations attempt 
to suppress cyanobacteria and 
algae growth by inactivating 
additional nutrients put into 
the photic zone by mixing, but 
this does not directly suppress 
cyanobacteria or algae. It further 
ensures cyanobacteria dominance, 
as they are more competitive 
organisms than eukaryotic algae 
and can capitalize on briefly 
lived, pulse inputs of common 
macronutrients.

The settled floc in a chemical feed 
station also drastically changes the 
biological community that resides 
at the sediment-water interface. 
The biological community adapts 
to the change in substrate and uses 
the settled floc in its metabolic 
processes. Research confirms 

phosphate solubilizing bacteria 
(PSB) liberates phosphate from 
insoluble aluminum phosphate. 
Current management plans that 
recommend chemical feed stations 
do not account for these changes. 

Additionally, the chemical feed 
stations are placed just upstream 
of intense mixing to create a 
vortex, which destratifies the 
water column and the surrounding 
area. This increases temperatures 
in the hypolimnion, where the 
settled floc would reside. This is 
also important because ideal pH 
for alum treatment is between 
6 and 7, and the addition of the 
coagulant itself reduces the 
population. Understanding 
physical and bio-chemical 
weathering of sediments  
(and minerals) and microbiology 